RESOLUTION No. 89-189

A RESOLUTION AMENDING AND SUPPLEMENTING RESO-
LUTION NO. 89-84 OF THE BOARD OF COUNTY COM-
MISSIONERS OF ST. JOHNS COUNTY, FLORIDA, ADOPTED
APRIL 25, 1989, ENTITLED: “RESOLUTION PROVIDING
FOR THE ACQUISITION, CONSTRUCTION AND ERECTION
OF ADDITIONS, EXTENSIONS AND IMPROVEMENTS TO
THE WATER DISTRIBUTION FACILITIES OF ST. JOHNS
COUNTY, AND OF NEW SEWAGE COLLECTION AND TREAT-
MENT FACILITIES TO BE OPERATED BY THE COUNTY

IN COMBINATION WITH SUCH WATER FACILITIES AS A
SINGLE WATER AND SEWER SYSTEM; AUTHORIZING THE
ISSUANCE BY THE COUNTY OF NOT EXCEEDING
$10,000,000 PRINCIPAL AMOUNT OF WATER AND SEWER
REVENUE BONDS, SERIES 1989A AND SERIES 1989B,
TO FINANCE THE COST THEREOF AND THE COST OF
[...]
(6) Interest nnlﬁ for Fiscal Year 1989. Debt servlce based on information provided by the Flnancial Advisor to the
Conaulting Englneers.

NOTE: Totals might not add due to trounding.

-10-



INTERIM OPERATING RESULTS

May 31, May 31,
1988 1989

GROSS OPERATING REVENUE

Water Sales $446,990 $ 488,855

Meter Installation (Tap Fees) 19,275 40,475
TOTAL $466,265 $529,330%*
QPERATING EXPENSES

Contractual Services $ 97,625 $132,028

Operating Expenses 86,615 99,977

Maintenance 25,340 21,160
TOTAL $209,580 $253,165
NET OPERATING REVENUE $256,685 $276,165
NON OPERATING INCOME 67,918 97,851
TOTAL NET REVENUE $324,603 $374,016

*Does not reflect the rate increase effective June 15, 1989. The Consulting Engineers’
Report as shown in Appendix A for the System's overall operations reflects the rate
increase. This rate increase was instituted to pay increases in operating expenses and
estimated bond debt service.

Source: County Finance Department

THE WATER AND SEWER SYSTEM

Background

Water System

The System was constructed initially in 1980-1981 with proceeds of a Community
Facilities Loan and Grant from Farmers Home Administration, U.S. Department of
Agriculture. Principal system facilities include:

Water Supply - five shallow wells in a well field on Tillman Ridge west of Interstate
95 and north of County Road 214; the Tillman Ridge field, with initial supply wells and
additional shallow and deep (Floridan aquifer) wells, was planned to be the principal
source of supply to both the County System and Anastasia Sanitary District ("ASD" or the
"District") System described hereinafter,

-11-



Water Treatment Plant - 1.0 million gallons per day ("mgd"} lime softening water
treatment plant on the south side of Shore Drive east of U.S. Highway 1; "Spiractor”
reactor, filters, chemical feed equipment, 1.0 million gallons ("mg") finished water
ground storage reservoir and service pumping station,

Finished Water Distribution System - 8-inch and smaller mains, appurtenances and
service connections, principally in the St. Augustine South area (east of Old Moultrie
Road and from Shore Drive south to just north of Moultrie Creek), and

Pipeline Interconnection to ASD System - a 10-inch pipeline northward from Shore
Drive in U.S. Highway 1, then eastward in S.R. 312, ineluding bridge supported crossing
of the Matanzas River, to connect to the County and ASD water systems,

ASD provides water as well as sewer service 1o Anastasia Island, an Atlantic coastal
barrier island situated east of the intercoastal waterway along the coast of S§t. Johns
County, Florida. Additional information relating to ASD is contained in the Official
Statement being distributed by the District concurrently with the distribution of this
Official Statement by the County.

During earlier years of system operation when finished water demands in the two
systems were lower, the Mainland system plant was operated to supply finished water to
both the County and ASD systems, the piping conneetion in S.R. 312 being used as a
finished water main. Upon completing and initial operation of the ASD water treatment
plant on 16th Street about three years ago, greater capacity and more economical
operations were available there. The S.R. 312 main was converted to raw water transfer
usage and a booster pump was installed to increase its hydraulie capacity. About the
same time bowl stages were added to the existing Tillman Ridge shallow well turbines
and the County acquired rights to, and effected renovations of, old shallow wells oriented
on Holmes Boulevard and previcusly used by the City of St. Augustine as raw water
supplies. The modified Tillman Ridge wells and the renovated Holmes Boulevard wells
continue to serve as the source for the ASD system, in the latter case being augmented
by limited yields (0.75 mgd, nominal) from shallow and deep well supplies on Anastasia
Island during peak seasonal demand periods.

The System's finished water transmission system has been extended incrementally in
recent years. Dead end mains now extend southward along U.S. Highway 1 to several
thousand feet south of Wildwood Drive; in an easement at the Tree of Life property from
0Old Moultrie Road to Dobbs Road, then in Dobbs Road to S.R, 207, then in S.R. 207 to
the southwest side of I-95; and in Wildwood Drive (two segments) extending several
thousand feet south from S.R. 207 and several thousand feet west from U.S. Highway 1.
As these mains have been extended, they have provided service to distribution systems in
developments along their routes. The effect has been accelerating growth in numbers of
connections and volumes of water sold. '

A map of the service area is included in the Consulting Engineers' Report attached
as Appendix A.

-12-



Total retail connections have increased from 645 to 1,828 in the nominal 7.1 year
period (December 20, 1981, through January 31, 1989), a total increase of 183 percent,
and a compounded annual growth rate of 15.8 percent.

Wastewater System

The County has not previously owned or operated a public wastewater system.

Largest Retail Customers

Water and Usage Gallons

Largest Retail Customers May, 1989 Billing
Cardinal Industries/Moultrie Apts. 220,000
Southgate Trailer Park 151,800
Leteon Construction Co. {(Publix} 140,000
Moultrie Woods Townhomes 100,000
Charles Morand, MD 89,000
Hester Floor Covering 13,000
Kenneth E. Baker 12,000
Professional Arts Building 11,000
Steven H. Martin, DDS 8,000
Franke Dental Lab 3,000

Mandatory Connections

On May 23, 1989, the County passed Ordinance 89-21 requiring mandatory
connection to the System's water and sewer facilities. As of June 15, 1989, a property
owner is notified when sewer or water service is available and has 90 days to connect to
the System. No connection is required for water or sewer where the County connection
line for such serviee is more than two hundred feet from the structure or improvement.

Water and Sewer Rates

On May 23, 1989, the County adopted new rates, fees and charges, as shown below.
The adjustments became effective June 15, 1989 or on such other dates as noted.

User Charges

Previous Adjusted
WATER RATES - Monthly
Minimum (4,000 gallons Allowed) $7.95 $13.10
Overage (per 1,000 gallons) 2.05 3.40
SEWER USER FEES - Monthly
Minimum (4,000 gallons Allowed) n.a. $13.35
Overage (per 1,000 gallons) n.a. 3.15

_13_



Tepping Fees

Water Meter Size Previous Adjusted
3/4-inch $ 200.00 $ 300.00
1-inch 275.00 412.50

1 1/2-inch 800.00 1,200.00
2-inch 1,200.00 1,800.00

3-inch 2,500.00 3,750.00

4-ineh 4,000.00 6,000.00

6-inch 6,500.00 9,750.00

Bulk Water Sales - Unit Cost per 1,000 gallons

Previous Charge: $1.25 per 1,000 gallons - raw water

Adjusted Charge: Time Period Unit Cost Water Characteristic
October 1, 1989 - September 30, 1990* $1.35 Raw
October 1, 1990* -September 30, 1992 2.70 Finished
October 1, 1992 - September 30, 1995 2.60 Finished

* Adjust date of rate change to actual date of initial finished water purchase.

Unit Connection Fees

Previous Adjusted

Water (per gpd)* $1.25 $3.00
Sewer (per gpd)* n.a. . 3.80
* Based on schedule of typical volume usages per dwelling unit type or

establishment type:

ok n.a. - Not applicable; there has been no previous sewer system, hence no
previous sewer unit connection fees.

Collection Practices; Delinquencies

The System bills the customers of the System on a monthly basis. Water and sewage
service will be billed jointly by the System. In the event of nonpayment of a bill for
water or sewer services ten days after notice from the System has been mailed to the
customer and at least thirty days from the date the payment was originally due the
System may discontinue or terminate service to that customer.

-14-



At the end of fiscal years 1987, 1986, 1985, and 1984, the over-60-day delinquent
accounts receivable of the System which were not collected were .003%, .003%, .002%
and .002% of total billing, respectively. On May 23, 1989 by joint resolution 89-5, the
District agreed to purchase from the County and the County agreed to sell to the
Distriet untreated water at a rate of $1.35 per thousand gallons up to @ maximum of
three million gallons per day. The rate becomes effective October 1, 1989. The
resolution may be terminated by either party on 30 days prior notice. The System
provides no other exemptions or reduced rates from the rates and fees described herein.

Regulation

The United States Environmental Protection Agency ("EPA") and the Florida
Department of Environmental Regulation ("FDER") promulgate various regulations
governing operation of the System. Associated with the regulations are various
monitoring and reporting requirements. In addition, EPA and FDER have also
promulgated regulations in regard to grant moneys that may be received by the System
for the planning, design end construction of various projects. The grant-related
regulations touch upon a wide variety of matters, including planning, methodologies,
design criteria, construction activities, and the operation, meintenance and financing of
facilities.

The System is not facing any EPA or FDER mandated schedules for elimination of
discharges, or any wastewater related administrative orders or consent decree
decisions.

In addition to regulation of the wastewater treatment facilities, EPA and FDER
regulate the quality of the System's water. The System is currently in compliance with
all applicable regulations relating to water quality.

THE CAPITAL IMPROVEMENT PROGRAM AND THE PROJECT

The Consulting Engineers, Hart Engineers, Ine., Jacksonville, Florida (the
"Consulting Engineers"), have issued a Consulting Engineer's Report dated June 22, 1989
which is reproduced in its entirety in Appendix A to this Official Statement.

Water System Improvements
The planned improvements program includes water supply improvements, water

treatment plant construction, finished water storage reservoir and service pumping
station and [inished water transmission mains.

_15_



Water Supply Improvements

Planned improvements include: two additional shallow supply wells in the existing
Tillman Ridge well field, with turbines and electric motors, to yield 400 gallons per
minute ("gpm") each, two deep (Floridan aquifer) supply wells on the site of the new
Tillman Ridge water treatment plant, with turbines and electric motors, to yield 2,100
gpm each, well discharge piping connections and headers to convey raw water from the
existing shallow wells and new wells to the new treatment plant for lime softening
treatment, emergency generator provisions to drive all well turbine motors (existing and
new wells, except existing wells with standby engine drives) in event of primary power
source failure; auxiliary generator to have automatic transfer switch, and supervisory
control system to permit operator start-and-stop control of all well motors remotely
from operator station at the new treatment plant.

Water Treatment Improvements

The planned facility is a lime softening treatment plant to be constructed on a 20-
acre site recently acquired by St. Johns County on Tillman Ridge, north of County Road
214. Principal features and treatment process units include: head tank/gravity aerator -
one unit, rated capacity - 7.0 mgd; "Claricone" solids contact reactor clarifiers - two
units, rated capacity - 3.0 mgd each, 7.0 mgd total; recarbonation tank with carbon
dioxide diffuser system - rated capacity 7.0 mgd; dual media filters - rated capacity 5.0
mgd, plant laid out and piping stubbed for deferred addition of two identical filters (to be
relocated from existing ASD piant} to increase capacity to 7.0 mgd; chemical feed
systems for lime, polymer, carbon dioxide, ammonia and chlorine, space reserved for
future provision of soda ash feed system - raled capacities 7.0 mgd each; clearwell and
finished water transfer pumps; filter backwash system inecluding backwash pumps,
backwash water recovery tanks, recycle pumps and underflow (sediment) pumps to waste;
lime sludge blowdown treatment system including holding tank, press feed pumps,
polymer feed system, belt filter press for lime sludge dewatering, sludge cake
conveyor/loading system, and standby lagoon; operations building/laboratory and
chemical [eed building; plant electrical system with auxiliary generator and automatic
transfer switch; yard piping system; and sitework.

Finished Water Storage and Service Pumping Improve ments

The improvements are planned to be construeted on the southern end of the Tillman
Ridge water plant site and will consist of 1.5 mg storage reservoir for finished water, of
prestressed concrete construction; and a service pumping station.

Finished Water Transmission Mains

The planned improvements program includes finished water transmission mains,
principally designed and located to reinforce the finished water system's transmission
grid southward from State Road 207 and westward from Old Moultrie Road, to and

_16_



including Wildwood Drive. Specifically, locations, approximate lengths and diameters of
planned transmission mains are: Wildwood Drive - 8,800 linear feet {"L.F."y of 10-inch
main; Dobbs Road - 2,500 L.F. of 12-inch main (from existing 16-inch main at Industrial
Park Road south to Kings Estate Road) and 5,600 L.F. of 10-inch main {existing 16-inch
main north to the existing 10-inch main); Kings Estate Road and St. Augustine Road
Boulevard - 12,300 L.F. of 10-inch main (Old Moultrie Road to S.R. 207).

Wastewater System Improvements

The planned wastewater system improvements constitute the initial-phase program
of the planned County wastewater system; heretofore, St. Johns County has not been in
the wastewater business on the mainland. The planned program consists of wastewater
treatment and treated effluent storage facilities, and of a raw wastewater transmission
facility to serve developments in the State Road 207 corridor.

Wastewater Treatment Plant

The planned plant will be constructed on an approximate ten-acre "utilities site"” in
the northeastern corner of the County-owned Cypress Lakes golf course property in the
southwestern quadrant of the Interstate 95 interchange at State Road 207. Plant design
capacity is 0.250 mgd. Treatment will be secondary treatment, principally by means of a
factory-built, field-erected extended aeration treatment plant. Effluent will be fine-
media filtered and chlorinated to meet FDER quality standards for disposal by irrigation
onto an area of uncontrolled publie access, in this case, a golf course. The design
includes sludge holding tank provisions, with the intent that sludge be periodically hauled
liquid by tank truck to the ASD plant for dewatering. Effluent will be disposed by spray
irrigation of the County-owned Cypress Lakes golf course.

Raw Wastewater Transmission System

The planned program includes a raw wastewater force main pipeline extending from
the treatment plant site to State Road 207, then northeastward in State Road 207 to
Dobbs Road. The pipeline consists of approximately 16,600 L.F. of 16-inch main and
11,900 L.F, of 10-inch main. The design concept is that the County system will provide
hydraulic pipeline capacity and that individual developments will be served to on-site
pumping stations (installed by developers to County specifications), discharging through
manifolded connections to the transmission force main. The size change (10-inch to 16-
inch) is at a point near Moultrie Creek and Wildwood Drive where a deferred southerly
transmission system branch will logically be manifolded in the future. Also, as actual
flows and head losses increase in the transmission piping, the County System will
construct master "booster" stations at points along the main to increase hydraulic
capacity while limiting required pump discharge pressures at the developer-installed
tributary stations. The immediate program ineludes one booster station, to be located
near the entrance to Foxhill Estates Subdivision on the 10-inch portion of the main. A

-17-



map of the area to be served by the wastewater system is included as part of the
Consulting Engineers' Report attached hereto as Appendix A.

Cost of the Project

Water System Improvements Construction Contingency Total

Water Supply $ 475,000 $ 95,000 $ 570,000
Water Treatment 2,732,000 546,000 3,278,000
Storage and Service Pumping 800,000 160,000 960,000
Finished Water Transmission __ 430,000 86,000 516,000

TOTAL WATER SYSTEM
PROGRAM $4,437,000 $887,000 $5,324,000

Funding will be provided by a local contribution in the amount of $780,000 (transfer
from System construction account, available funding derived from unit connection fee
collections and prior years' retained system earnings) and Series 1989 Bond Proceeds.

Wastewater System Construction Contingency Total
Improvements

Wastewater Treatment and

Effluent Storage $1,110,000 $222,000 $1,332,000
Wastewater Transmission
System _ 717,300 143,700 861,000

TOTAL WASTEWATER
SYSTEM PROGRAM $1,827,300 $365,700 $2,193,000

PERMITS FOR THE PROJECT

Although the County has not yet received all permits necessary for the construction
and operation of the planned improvements, it has no reason to believe that such permits
will not be timely received.

STUDY OF CONSULTING ENGINEERS

The Consulting Engineers' Report, which appears as Appendix A hereto, sets forth
the projected operating results for each of the seven fiscal years from 1989 through
1995. The projections reflect debt service coverage for the Series 1989 Bonds. The
Consulting Engineers' Report should be read in its entirety, including the considerations
and assumptions upon whieh the projected operating results are based.

-18-




The projection of operating results included in the Consulting Engineers' Report is
based on assumptions of future events. The assumptions used were reviewed with and
approved by the County and are based on present ecircumstances and information
currently available. While the Consulting Engineers believe that the considerations and
assumptions used constitute reasonable basis for the preparation of the projections, the
achievement of projected operations is dependent upon the oceurrence of future events
which cannot be assured.

PROPOSED ADDITIONAL BOND FINANCINGS

Concurrently with the issuance of the Series 1983 Bonds, the Anastasia Sanitary
Distriet expects to issue approximately $5,405,000 Water and Sewer Revenue Bonds,
Series 1989 for purposes related to the Distriet's Water and Sewer System.

At an election held on May 23, 1989, the electors of St. Johns County approved the
issuance of up to $47,000,000 School Distriet of St. Johns County, Florida, General
Obligation Sehool Bonds, which would be payable from unlimited ad valorem taxes on all
taxable property in the County. A sale date for such bonds has not been scheduled.

In addition, the Board of County Commissioners of St. Johns County Iis
contemplating the issuance of approx!mately $24 mlllion County revenue bonds payable
from a local government 1/2 cent sales tax. The proceeds would be used to acquire and
construct new courthouse facilities. Other possible financings by the County
Commissioners include self supporting revenue bonds for solid waste disposal projects.

RATINGS

Standard and Poor's Corporation and Moody's Investors Service, Inc., have assigned
their munieipal bond ratings of " " and " ", respectively, to this issue of Series
1989 Bonds with the understanding that upon delivery of the Serles 1989 Bonds, a policy
insuring the payment when due of the principal of and interest on the Series 1989 Bonds
will be issued by Financial Guaranty.

Such ratings reflect the views of the respective rating agencies and an explanation
of the significance of such ratings may be obtained only from the rating agencies. There
is no assurance that such ratings will be in effect for any given period of time or that
they will not be revised downward or withdrawn entirely by the rating agency if, in the
judgment of the respective agencies, circumstances so warrant. Any such downward
[...]
207 corridor. Similar quite dense commercial development along U.S. 1 to

south of Moultrie Creek has already been experienced in the recent past.

Major residential growth will occur in all parts of St. Johns County as
present County population is projected to more than double by the year
2010. Significant portions of total County growth will inevitably locate
in the service area in response 1o the stimuli of proximity and
accessibility to transportation routes, the City of St. Augustine,
established commercial/shopping areas and the Atlantic Ocean beaches on
Anastasia Island. Realization of the area’s developmental potential has
been hindered heretofore by unavailability of utility system services
(particularly wastewater).  Completion of planned improvements programs
will eliminate that deterrent.

Table No. 1 traces growth of the existing Mainland water system in terms of
active service connections and estimates population growth in the service

- continued -



T
(0T

:

Honorable Chairman and Members,

Board of Commissioners of St. Johns County
June 22, 1989

Page Six

area based on an assumed equivalent population of 3.0 persans per
connection.

The dynamism of the area is shown by the growth in the recent three-year
period (compounded annual rate of 15.9 percent). An independent measure of
dynamism (and pent up demand for utility services) is the County UtiTities
Director’s report that applications are on hand from four (4) pending
developments or development phases for a total of 374 water and wastewater
service connections as soon as planned facilities are available for
commitment of service.

TABLE NO. 1

HISTORIC GROWTH IN SERVICE CONNECTIONS AND
ESTIMATED POPULATION OF THE SERVICE AREA OF THE
MAINLAND WATER SYSTEM

Total Service Estimated
Date : Connections Population*
01-31-86 1,173 3,519
01-31-87 1,447 4,341
01-31-88 1,653 4,959
01-31-89 1,828 5,484

* Estimated at average 3.0 persons per connection.

3. System History

The Mainland system has not heretofore owned or operated a public
wastewater system. The history of the water system and a description of
its present facilities are set forth in succeeding paragraphs.

The Mainland Water System™ was constructed initially in 1980-1981 with
proceeds of a Community Facilities Loan and Grant from Farmers Home
Administration (FmHA), U.S. Department of Agriculture (USDA).  Principal
system facilities included:

° Water Supply - five (5) shallow wells in a well field on Tillman Ridge
west of Interstate 95 and north of County Road 214; the Tillman Ridge
field, with initial supply wells and additional shallow and deep
(Floridan aquifer) wells, was planned to be the principal source of
supply to both the Mainland Water System and the County-owned
Anastasia Sanitary District system,

- continued -



i

%ﬂmﬂ
e

Honorable Chairman and Members,

Board of Commissioners of St. Johns County
June 22, 1989

Page Seven

° Raw Water Transmission Main - a 16-inch main from the well field,
generally easterly in County Rcad 214, Holmes Boulevard, Industrial
Park Road, Florida Power Company right-of-way and U.S. Highway 1 to
the Shore Drive water treatment plant,

* Water Treatment Plant - 1.0 mgd Time softening water treatment plant
on the south side of Shore Drive east of U.S. Highway 1; "Spiractor"
reactor, filters, chemical feed equipment, 1.0 mg finished water
ground storage reservoir and service pumping station,

: Finished Water Distribution System - 8-inch and smaller mains,
appurtenances and service connections, principally in the St.
Augustine South area (east of 0ld Moultrie Road and from Shore Drive
south to just north of Moultrie Creek},

¢ Pipeline Interconnection to ASD System - a 10-inch pipeline northward
from Shore Drive in U.S. Highway 1, then eastward in S.R. 312,
including bridge supported crossing of the Matanzas River, to connect
the MWS and ASD water systems.

During earlier years of system operation when finished water demands in the
two systems were lower, the Mainland system plant was operated to supply
finished water to both the MWS and ASD systems, the piping connection in
S.R. 312 being used as a finished water main. Upon completion and initial
operation of the ASD water treatment plant on 16th Street about three (3)
years ago, greater capacity and more economical operations were available
there. The S.R. 312 main was converted to raw water transfer usage and a
booster pump was installed to increase its hydraulic capacity. About the
same time, bowl stages were added to the existing Tillman Ridge shallow
well turbines and MWS acquired rights to, and effected renovations of, old
shallow wells oriented along Holmes Boulevard and previously used by the
City of St. Augustine as raw water supplies. The modified Tillman Ridge
wells and the renovated Holmes Boulevard wells continue to serve as the
total source of supply for the MWS system and the principal raw water
source for the ASD system, in the latter case being augmented by Timited
yields (0.75 mgd, nominal) from shallow and deep well supplies on Anastasia
Island during peak seasonal demand periods.

The MWS finished water transmission system has been extended incrementally
in recent years. Dead end mains now extend southward along U.S. Highway 1
to several thousand feet south of Wildwood Drive; in an easement at the
Tree of Life property from 01d Moultrie Road to Dobbs Road, then in Dobbs
Road to S.R. 207, then in S.R. 207 to the southwest side of I1-95; and in
Wildwood Drive (two (2) segments) extending several thousand feet south
from S.R. 207 and several thousand feet west from U.S. Highway 1. As these
mains have been extended, they have provided service to distribution
systems in developments along their routes. The effect has been
accelerating growth in numbers of connections and volumes of water sold.

- continued -



[l
Iif

s

Honorable Chairman and Members,

Board of Commissioners of St. Johns County
June 22, 19885

Page Eight

The Rate Study Report, previously cited, traced historic growth of the MWS
water system in terms of number of service connections, at approximate
annual intervals from December 20, 1981, through January 1989. Total
retail connections increased from 645 to 1,173 in the nomirnal 4.1-year
period (December 20, 1981, through January 31, 1986), a total increase of
82 percent, and a compounded annual growth rate of 15.8 percent. More
recently, growth rates have been as shown in prior Table No. 1.

Funding for development of present system facilities has come from two
principal sources:

(1) As noted previously in this Paragraph 3, the initial program was
financed by Community Facilities loan (serial bonds) and grant funds
from FmHA, USDA. The outstanding bonds were sold to the private
sector about two years ago. The principal amount outstanding is
$2,270,000; portions of proceeds of the planned Series 1989 issue sale
will be used to refund the outstanding debt.

(2) The Mainland system assesses and collects capacity-based unit

connection fees from all new water system users. Collections are
deposited directly to a dedicated capital improvements account to
provide funding for system expansions and extensions. Developer

contributions, in the form of pre-paid unit connection fees, and funds
available from retained system earnings are also used for this
purpose. All transmission system extensions from the initial system
(described previously in this Paragraph 3) have been constructed using
these funds. From its inception, the Mainland wastewater system will
assess and collect unit connection fees, similar to the water system’s
historical practice, to provide funds for wastewater extensions and
expansions.

4, Proposed System Improvements

4.1 Water System Improvements

The planned improvements program includes water supply improvements, water
treatment plant construction, finished water storage reservoir and service
pumping station, and finished water transmission mains. Following
subparagraphs briefly describe the planned water system improvements.

a. Water Supply Improvements

Planned improvements include:
° Two (2) additional shallow supply wells in the existing Tillman

Ridge well field, with turbines and electric motors, to yield 400
gallons per minute (gpm) each.

- continued -




Honorable Chairman and Members,

Board of Commissioners of St. Johns County
June 22, 1989

Page Nine

il
e

N

""".‘"

° Two (2) deep (Floridan aquifer) supply wells on the site of the
new Tillman Ridge water treatment plant, with turbines and
electric motors, to yield 2,100 galloens per minute (gpm) each.

° Well discharge piping connections and headers.to convey raw water
from the existing shallow wells and new wells to the new
treatment plant for lime softening treatment.

Emergency generator provisions to drive all well turbine motors
(existing and new wells, except existing wells with standby
engine drives) in event of primary power source failure;
auxiliary generator to have automalic transfer switch.

Supervisory control system to permit operator start-and-stop
control of all well motors remotely from operator station at the
new treatment plant.

b. Water Treatment Improvements

The planned facility is a lime softening treatment plant to be
constructed on a 20-acre site recently acquired by St. Johns County on
Tillman Ridge, north of County Road 214. Principal features and

treatment process units include:

Head tank/gravity aerator - one (1) unit, rated capacity - 7.0
magd .

"Claricone" solids contact reactor clarifiers - two (2) units,
rated capacity - 3.5 mgd each, 7.0 mgd total.

Recarbonation tank with carbon dioxide diffuser system - one (1)
unit, rated capacity 7.0 mgd.

Dual media filters - four (4} units, rated capacity - 5.0 magd,
total; plant laid out and piping stubbed for deferred addition of
two identical Filters (to be relocated from existing ASD plant)
to increase capacity to 7.0 mgd, total.

Chemical feed systems for lime, polymer, carbaon dioxide, ammonia
and chlorine; space reserved for future provision of soda ash
feed system - rated capacities 7.0 mgd each.
Clearwell and finished water transfer pumps.
Filter backwash system including backwash pumps, backwash water

recovery tank, recycle pumps and underflow (sediment) pumps to
waste.

- continued -




I

1l
|

I

|

:

Honorable Chairman and Members,

Board of Commissioners of St. Johns County
June 22, 1989

Page Ten

: Lime sludge blowdown treatment system including holding tank,
press feed pumps, polymer faed system, belt filter press for lime
sludge dewatering, sludge cake conveyer/loading system, and
standby lagoon.

° Operations building/laboratory and chemical feed building.

° Plant electrical system with auxiliary generator and automatic
transfer switch.

Yard piping system
Sitework

Finished Water Storage and Service Pumping Improvements

The improvements are planned to be constructed on the southern end of
the Tillman Ridge water plant site and will consist of:

° 1.5 million gallon ground storage reservoir for finished water,
of prestressed concrete construction.

Service pumping station, with multiple pumps, electric motor
driven, taking suction frem the ground storage reservoir and
discharging through discharge header connection to the existing
16-inch main in County Rcad 214; pumping station electrical
system to be interconnected to plant electrical system to provide
auxiliary generation, with automatic transfer switch, to drive
service pump motors during interruption of primary electric
supply service.

Finished Water Transmission Majns

The planned improvements program includes finished water transmission
mains, principally designed and located to reinforce the finished
water system’s transmission grid southward from State Road 207 and
westward from O1d Moultrie Road, to and including Wildwood Drive.
Specifically, locations, approximate lengths and diameters of planned
transmission mains are:

° Wildwood Drive - 8,800 L.F. of 10-inch main.

° Dobbs Road - 2,500 L.F. of 12-inch main (from existing 16-inch
main at Industrial Park Road south to Kings Estate Road) and
5,600 L.F. of 10-inch main (existing 16-inch main north to the
existing 10-inch main at “Tree of Life" connection)

¢ Kings Estate Road and St. Augustine Boulevard - 12,300 L.F. of
10-inch main (O1d Moultrie Road to S.R. 207).

- continued -




(i

En

Honorable Chairman and Members,

Board of Commissioners of St. Johns County
June 22, 1989

Page Eleven

e. Estimated Costs of Improvements

Fstimated construction costs, contingency allowances (at approximately
twenty percent of construction costs) and total estimated costs of
each improvement and of the overall planned water system program are

as follows:
Fstimated Costs

Improvement Construction Contingency Total
Water Supply 3 475,000 $ 95,000 § 570,000
Water Treatment 2,732,000 546,000 3,278,000
Storage and Service Pumping 800,000 160,000 960,000
Finished Water Transmission 430,000 86,000 516,000
TOTAL WATER SYSTEM PROGRAM $4,437,000 $887,000 $5,324,000

Financial planning is based on providing funding in the amount of
$5,324,000 to the Water Construction Fund. Planned sources of funding
are:

¢ Local Construction - $780,000 (transfer from MWS construction
account, available funding derived from unit connection fee
collections and prior years’ retained system earnings);

Bond Proceeds

4.2 Sewage System Improvements

The planned sewage system improvements constitute the initial-phase program
of the planned Mainland sewage system; heretofore, St. Johns County has not
"been in the sewage business" on the Mainland. The planned program
consists of sewage treatment and treated effluent storage facilities, and
of a raw sewage transmission facility to serve developments in the State
Road 207 corridor. Following subparagraphs briefly describe the planned
improvements.

a. Sewaqe Treatment Plant

The planned plant will be constructed on an approximate ten-acre
"utilities site" in the northeastern corner of the County-owned
Cypress Lakes golf course property in the southwestern quadrant of the
Interstate 95 interchange at State Road 207. Plant design capacity is
0.250 million gallons per day (mgd). Treatment will be secondary
treatment, principally by means of a factory-built, field-erected
extended aeration treatment plant. Effluent will be fine-media
filtered and chlorinated to meet Florida DER quality standards for
disposal by irrigation onto an area of uncontrolled public access
(e.g., a golf course). The design includes sTudge holding tank

- continued -



i
[i

T

I
r\

[
I

_F_
il

Honorable Chairman and Members,

Board of Commissioners of St. Johns County
June 22, 1989

Page Twelve

provisions, with the intent that sludge be periodically hauled liquid
by tank truck to the Anastasia Sanitary District plant for dewatering.

b. Effluent Disposal

Effluent will be disposed by spray irrigation of the County-owned
Cypress lakes golf course. Irrigation pumps, piping and applicators
were constructed with the golf course development project (not in the
sewage program). To provide flexibility and continuity of treatment
operations during wet weather periods when irrigation is impractical,
provisions are made for temporary storage of treated effluent on the
treatment plant site. Specifically, the planned sewage system
improvements include a 1.15 millicn gallon concrete effluent storage
tank; tank size and configuration provide for its ready conversion to
an oxidation ditch type sewage treatment unit (1.0 mgd capacity) when
increasing flows require the plant be expanded. The plant project
also includes an effluent pump well and piping connection to the golf
course irrigation pumps.

C. Raw Sewaqge Transmission System

The planned program includes a raw sewage force main pipeline
extending from the treatment plant site to State Road 207, then
northeastward in State Road 207 to Dobbs Road. The pipeline consists
of approximately 16,600 L.F. of 16-inch main and 11,900 L.F. of 10-
inch main. The design concept s that the County system will provide